
United Arab Emirates University United Arab Emirates University 

Scholarworks@UAEU Scholarworks@UAEU 

Theses Electronic Theses and Dissertations 

11-2020 

ESTIMATION OF THE REMOVAL OF CHIRAL PHARMACEUTICAL ESTIMATION OF THE REMOVAL OF CHIRAL PHARMACEUTICAL 

DRUGS FROM DOMESTIC WASTEWATER USING UPLC-MS/MS DRUGS FROM DOMESTIC WASTEWATER USING UPLC-MS/MS 

Mohammed Khaled Mohammed Al Tabaji 

Follow this and additional works at: https://scholarworks.uaeu.ac.ae/all_theses 

 Part of the Chemistry Commons 

https://scholarworks.uaeu.ac.ae/
https://scholarworks.uaeu.ac.ae/all_theses
https://scholarworks.uaeu.ac.ae/etds
https://scholarworks.uaeu.ac.ae/all_theses?utm_source=scholarworks.uaeu.ac.ae%2Fall_theses%2F849&utm_medium=PDF&utm_campaign=PDFCoverPages
[...]

technique. It is used to separate and identify different chemical compounds in complex 

mixtures. The separation of chemical compounds is performed using a solid stationary 

phase (column) and the liquid mobile phase is used to carry the sample components of 

different compounds through the column. Usually, the HPLC is attached to a sensitive 

detector such as triple quadrupole tandem mass spectroscopy using electrospray 

ionization (ESI) or atmospheric pressure chemical ionization (APCI) interface.   

In ESI, the sample is sprayed with nitrogen gas through a capillary tube. Ions 

will be produced from the sprayed solutions by applying a high voltage on the capillary 

to create a suspension of the liquid droplets. As the droplet size decreases due to 

spraying gas and high drying temperature, the electrical charge density on the droplet 

surface increase. As a result, higher repulsion between charged ions within the droplets 

is established, then the droplets will explode, which makes the ions to leave the 

droplets. Figure 8 shows how the ESI process is occurred  [96]. 



37 

 

 

 

 

 

Figure 8: Schematic of the ESI process [96] 

 

Usually, HPLC is attached to different types of detectors, such as UV-VIS 

spectrophotometer, fluorescence Spectrofluorometer, and mass spectrometer detector. 

The quadruple tandem mass spectrometry is considered one of the most sensitive and 

selective detectors attached to the HPLC system. It is used to analyze and identify the 

masses of a wide range of chemical compounds. Moreover, mass spectrometers can 

come in different types, such as single quadrupole mass spectrometer, ion-trap mass 

spectrometer, time of flight mass spectrometer and triple quadruple tandem mass 

spectrometer (MS/MS) which has been used in this work. Triple quadrupole mass 

spectrometer (QQQ) utilizes two mass analyzers, the first mass analyzer is a 

quadrupole one (Q1) which analyzes and filters the precursor ions of the chemical 

compounds. Then the precursor ion goes through a collision cell which is a quadrupole 

two (Q2) that will fragment the precursor ion to smaller ions called product ions using 

an inert collision gas such as Helium, Nitrogen, or Argon, with a controlled high 

voltage collision energy. Finally, the product ions go through the second mass 

analyzer, quadrupole three (Q3) in order to analyze and scan the fragment ions. Triple 

quadrupole mass spectroscopy (MS/MS) is more sensitive and selective than single 

quadrupole mass spectroscopy (MS). It can reduce the noise and interferences from 



38 

 

 

 

 

the matrix and other chemical compounds by identifying the compound by monitoring 

its precursor ion and product ions at the same time. Figure 9 shows the Q1, Q2 and Q3 

for triple quadrupole mass spectroscopy (MS/MS). 

 

Figure 9: MS/MS with Q1, Q2, and Q3 [97] 

3.6.1 LC-MS/MS procedure 

The HPLC analyses were done on Nexera-i Liquid Chromatograph (LC-

2040C) using Astec CHIROBIOTIC V column (length 250 mm, internal diameter 2.1 

mm, and particle diameter 5m) attached to Astec CHIROBIOTIC V Guard Column 

(length 20 mm, internal diameter 1 mm, and particle diameter 1 m). The instrument 

is coupled to (LCMS-8030) Shimadzu tandem mass spectrometer. Positive ESI mode 

was used for ionization of the targeted PCs. Table 8 shows a summary of the conditions 

that have been used for developing the LC-(+)-ESI-MS/MS method, which is used in 

this work. A flow rate of 0.2 mL/min was used with 55 min of total run time using the 

instrument that is shown in Figure 10 below. The targeted chiral PCs have been 

detected by multiple reaction monitoring (MRM) mode using the following steps. 

Step 1. Define precursor ion masses in parameter acquisition.   

Step 2. Determine the optimum voltage for each fragment. 

Step 3. Determine the optimum collision energy and define product ion masses. 



39 

 

 

 

 

Step 4. Create a batch file for all MRM events. 

Table 8: LC-MS/MS method conditions and parameters used for the analysis of PCs 

HPLC conditions 

Column 

Astec CHIROBIOTIC V column (Supelco) (5M 25cm X 4.6 mm) 

attached to Astec CHIROBIOTIC V Guard Column (Supelco) 

(1M 2cm X 1 mm) 

Column Temperature 25ºC 

Mobile Phase 
4 mM Ammonium acetate dissolved in 100% Methanol, pH 6.8 

 

Flow rate (isocratic elution) 0.2 mL/min 

Post-Run 3 min 

Total Cycle Time 55 min 

MS Condition 

DL Temperature 250ºC Heat Block Temperature 400ºC 

Nebulizing Gas Flow 2.5 L/min Drying Gas Flow 10 L/min 

Interface Voltage 0 kV Detector Voltage 0 kV 

IG Vacuum 1.7e-003 Pa PG Vacuum 1.3e+002 Pa 

CID Gas 230 KPa 

 

All selected chiral PCs have precursors and at least 2 product ions. Product 

ions peaks used for quantifications and qualifications.  

 

Figure 10: LC-MS/MS used to analyze chiral PCs 

 



40 

 

 

 

 

3.7 Solid phase extraction technique and procedure  

Solid-phase extraction (SPE) is a simple technique that was used to prepare 

samples to be ready for analysis on LC-MS/MS by separating targeted compounds 

from the sample matrix and concentrating them into smaller volumes. The separation 

process occurs depending on the compounds' chemical and physical properties [98].  

Horizon Technology SPE-DEX® 4790 Automated Extraction system (Figure 

11) was used for extracting and concentrating the chiral PCs from the collected 

wastewater samples. A disk filter (Atlantic® HLB-M SPE, 47 mm) was used to 

concentrate and collect the PCs from the collected wastewater samples. Initially, the 

SPE instrument has to be purged before doing any filtration for any sample. Purging 

steps are shown in Table 9. PCs extraction steps from wastewater samples are shown 

in Table 10 [99]. Finally, around 40 ml was collected as the final volume of every 

sample after the SPE process. Afterward, the final volumes were evaporated under a 

stream of nitrogen until dry. Subsequently, the dried samples were reconstituted by 

dissolving them in the mobile phase. The samples (1 mL each) have been filtered using 

Iso-Disc Syringe Filter Unit, PTFE membrane (diameter 25 mm, pore size 0.22 μm), 

and transferred 1.5 mL vial and placed in the autosampler for LC-MS/MS analysis. 

Table 9: The purge method used for purging SPE instrument 

Step Solvent Dry Time (sec) 

Prewet 1 DI water 15 

Prewet 2 Methanol 15 

Wash 1 DI water 15 

Rinse 1 Methanol 15 

 

 

 



41 

 

 

 

 

Table 10: Extraction method used to extract PCs from the analyzed samples 

Step Solvent Soak Time (sec) Dry Time (sec) 

Prewet 1 Acetone 30 15 

Prewet 2 Acetone 30 15 

Prewet 3 DI water 10 2 

Prewet 4 DI water 10 2 

Process sample 

Air Dry 30 sec 

Rinse step 1 Acetone 180 20 

Rinse step 2 Chloromethane 180 20 

Rinse step 3 Chloromethane 60 20 

Rinse step 4 Chloromethane 60 60 

 

 

Figure 11: SPE instrument used for extracting PCs from wastewater samples 

 

3.8 Limit of detection and limit of quantification  

3.8.1 Instrument limit of detection and limit of quantification  

The instrument limit of detection (IDL) is the lowest concentration of analyte 

that can be identified at a known confidence level. It can be determined by using 

Equation (1). 

𝐼𝐷𝐿 =
3𝑠𝑏𝑙𝑎𝑛𝑘

𝑚
            (1) 



42 

 

 

 

 

Where m is the slope of the calibration curve, and sblank is the standard deviation of 

the signal of the blank replicates, usually 20-30 blank replicates are performed under 

the same instrumental conditions. 

 The instrument limit of quantification (LOQ), is the minimum concentration 

at which quantitative measurement can be made. It can be determined by using 

Equation (2). 

𝐿𝑂𝑄 =
10𝑠𝑏𝑙𝑎𝑛𝑘

𝑚
         (2) 

Since (±)-Cotinine-D3 has been used as an internal standard, so it was spiked 

in the blank samples to be used as a label. Its final concentration was 5 ppm. 

Consequently, Equations (1) and (2) were modified as shown in Equations (3) and (4). 

𝐼𝐷𝐿 =
3×

𝑠𝑏𝑙𝑎𝑛𝑘
𝑠𝐼𝑆

𝑚𝑠𝑎𝑚𝑝𝑙𝑒

𝑚𝐼𝑆

        (3) 

𝐿𝑂𝑄 =
10×

𝑠𝑏𝑙𝑎𝑛𝑘
𝑠𝐼𝑆

𝑚𝑠𝑎𝑚𝑝𝑙𝑒

𝑚𝐼𝑆

       (4) 

Where  sblank is the standard deviation of the signal of blank replicates, 𝑠𝐼𝑆is the 

standard deviation of the signal of internal standard replicates, 𝑚𝑠𝑎𝑚𝑝𝑙𝑒 and 𝑚𝐼𝑆 are 

the slope ratio of the calibration curve. 

The experiments have been done by analyzing 20 replicates of a blank sample 

that were spiked with 5 ppm of the IS ((±)-Cotinine-D3). After that, the blank signal at 

the same retention time (tR) of each PC was recorded. Based on the 20 replicates, the 

standard deviation of each one of the recorded signals was calculated. Then, they have 

been used with the slope ratio between the IS and every one of the PCs to determine 



43 

 

 

 

 

the IDL and LOQ values. Note that these values have been estimated relative to the 

internal standard, in addition, the signal used in the calculation was not based on the 

area but intensity.  

3.8.2 Method limit of detection  

The method limit of detection (LOD) can be calculated using the IDL value. 

The method LOD for liquid samples was calculated by dividing the IDL over the 

sample final volume. On the other hand, for sludge samples, the conversion was 

computed by dividing the IDL by the extracted dry sludge weight.   

3.9 Al Saad WWTP description 

3.9.1 Location of Al Saad WWTP  

It is a domestic wastewater treatment plant that serves part of Al-Ain city, 

UAE. It can be found near Al Ain city as shown in Figures 12 and 13. A map view for 

the location of the plant in Figure 12 while a satellite view for the plant is shown in 

Figure 13. About 92,000 m3/d of domestic sewage that the plant receives every day.  

 

Figure 12: Google map view for the location of Al Saad WWTP  



44 

 

 

 

 

  

Figure 13: Google satellite view for the location of Al Saad WWTP 

3.9.2 Al Saad WWTP flow sheet diagram  

Figure 14 shows a flow sheet diagram for Al Saad WWTP. The plant contains 

primary treatment and secondary treatment processes. The primary treatment 

processes including fine screening, coarse screening, sand and grease trap and finally 

primary sedimentation. The primary treatment process is used for removing sand, large 

remains, and a major part of the suspended solids. Then the secondary treatment 

processes that include aeration and secondary sedimentation take place. The secondary 

treatment aims to reduce organic matter by employing biological treatment using the 

activated sludge process. Some of the sludge that is relaxing in the secondary settling 

tanks will be returned to the aeration tank, however, the rest will be sent for further 

processing to anaerobic digesters before disposal. Water that comes out from the 

secondary clarifiers will be filtered before it is purified further by chlorine.  



45 

 

 

 

 

 

Figure 14: Basic flow sheet diagram of Al Saad WWTP [100] 

3.9.3 Al Saad WWTP design  

The design containing different parameters such as flow rate (Qd), suspended 

solids (SS), total phosphorus (Ptot), total nitrogen (Ntot) and biochemical oxygen 

demand (BOD5) at different positions at Al Saad WWTP. They are listed below in 

Table 11. Additionally, the sizes and the number of units are shown in the same table.  

3.9.4 Al Saad WWTP historical records   

Some of the actual measurements of some parameters for the last 5 years (1st 

of July 2013 to 31st of March 2018) were obtained from the operator. Parameters 

including flow rate, recycle flow, volatile suspended solids (VSS), total suspended 

solids (TSS), total Kjeldahl nitrogen, chemical oxygen demand (COD), alkalinity, 

nitrate–N, ammonia, and pH. Table 12 presents a summary of these parameter values 

divided into 3 groups (minimum, average, and maximum). 

 

8 

7 

5 Disposal 

CS FC SGT PST AT SST F CT 

Filter backwash 

RW 

SMT AD SDB FP 

Return liquids 

FE 

Disposal 

1 3 4 

6 

RW: Raw wastewater, CS: Coarse screens, FC: Fine screens, SGT: Sand and grease trap, PST: Primary settling 

tank, AT: Aeration tank, SST: Secondary settling tank, F: Filter, CT: Chlorine contact tank, FE: Final effluent, 

SMT: Sludge mixing tank, AD: Anaerobic digestion, FP: Filter press, SDB: Sludge drying bed, RAS: Return 

activated sludge 

RAS 2 



46 

 

 

 

 

Table 11: Designed parameters for Al Saad WWTP at different locations 

Location 
Qd 

(m3/d) 

BOD5 

(kg/d) 

Ntot 

(kg/d) 

SS 

(kg/d) 

Ptot 

(kg/d) 
Units and size 

RW 92,000 33,856 4,830 40,204 966  

CS 92,000 33,856 4,830 40,204 966 
1+1 Units 

40mm bar spacing 

FS 92,000 33,856 4,830 40,204 966 
2+1 Units 

6mm bar spacing 

PST 98,394 26,571 4,947 21,350 960 
2 Units 

V= 2×2,540 m3 

SGT 92,000 33,856 4,830 40,204 966 
2 Units 

V= 2×285 m3 

SST 95,619 956 1,111 1,316 675 
2 Units 

V= 4×5,800 m3 

CT 91,876 395 995 459 623 
2 Units 

V= 2×850 m3 

F 91,876 395 995 459 623 
5+1 Units 

Q= 6×1,354 m3/h 

FE 91,876 395 995 459 623  

SMT 832 12,684 1,742 39,862 385 
2 Units 

V= 2×430 m3 

RAS 2,778 4,335 1,361 20,298 285  

FP 123 11,620 1,240 27,001 292 
2+1 Units 

Q= 3 × 27 m3/h 

AD 832 12,684 1,738 27,710 385 
2 Units 

V= 2×9200 m3 

SBD 31.8 11,620 1,240 27,001 292 A= 25,000 m2 

 

 

 

  



47 

 

 

 

 

Table 12: Summary of 5-year record for some parameters at Al Saad WWTP [100] 

Parameter Minimum Average Maximum 

Flow (m3/d) 67,035 79,988 170,186 

Recycle flow (m3/d) 65,132 77,743 116,138 

Wastage flow-SAS (m3/d) 643 2,374 4,006 

TSS (mg/L) 32 196 910 

VSS (mg/L) 22 127 550 

COD (mg/L) 30 375 1,073 

Total Kjeldahl nitrogen (mg/L) 21 34 77 

Nitrate–N (mg/L) 0 1 3 

Ammonia (mg/L) 1 24 34 

Total phosphorus (mg/L) 2 4 35 

Alkalinity (mmol/L) 139 224 494 

pH 7 7 8 

 

3.9.5 Sample collection 

The samples of sludge and water (1.0 liter each) have been grabbed and 

collected in glass containers from Al Saad WWTP. They were grabbed from 8 different 

locations (see Figure 14), they are labeled from (1) to (8) in Figure 14.  

Sampling location (1) is the inlet of the plant, it shows the characteristics of the 

wastewater in Al-Ain. Sampling location (2) was selected to check the adsorption of 

selected PCs on the sludge in the primary settling tanks, note that there is no biological 

treatment in this stage. Samples in location (3) were grabbed before the outlet and after 

the secondary settling tank. Samples in location (4) were collected at the outlet after 

chlorination, it represents TSE or the effluent which is used for landscaping. Samples 

in location (5) and (6) were grabbed to analyze the sludge samples before and after the 

anaerobic digestion (AD) process, respectively. Sampling locations (7) and (8) were 

intended to analyze the selected PCs in the sludge and water that went out of the filter 

press unit. A cationic polymer (Corofloc 341, SNF, France) was added to the filter 

press process unit to make the sludge thick.  



48 

 

 

 

 

Wastewater samples were collected from the selected locations (mentioned 

above (1-8)) in 4 batches for 2 months. They were collected on the 10th of October, 

24th of October, 6th of November, and 25th of November 2018. It is known that 

composite sampling is better than grab sampling in representing the average of PCs 

levels per day, however, sample collection was done by grab sampling in this work as 

a result of the difficulties in collecting samples over 24 hours.  

After collection, samples were kept in an icebox and then they were transferred 

to the lab for analysis. They were preserved in the refrigerator at -17°C, then they have 

been extracted by SPE. Once extracted, they were frozen at below -25°C then they 

were analyzed by LC-MS/MS. 

3.9.6 Samples preparation 

Since some of the wastewater samples contain water, others contain sludge, 

therefore, the sample preparation and processing have been done in two different ways. 

For the liquid samples, like influent, the effluent of secondary settling tank (secondary 

clarifier), liquid filter press samples and final effluent samples, the IS was spiked into 

these samples as explained in Section 3.5, then they have been extracted and prepared 

as mentioned in Section 3.7.  

However, the sludge samples were filtered and separated from the liquid part 

of the wastewater samples. This was done for all samples that came from the primary 

settling tank, returned activated sludge, and effluent of anaerobic digester. The IS has 

been added to sludge samples before filtration as explained in Section 3.5. The 

filtration has been done under vacuum using a 9 cm filter paper (Whatman 1 

qualitative) and Buchner funnel. After filtration, the extracted water was prepared and 



49 

 

 

 

 

processed as explained in Section 3.7. The remaining solids on the filter papers 

(filtered sludge) were placed in the oven and heated at 105°C for 4 hours to remove all 

moisture content from the sludge samples. Then 60 ml of acetone have been added to the 

sludge samples followed by 2 hours of stirring to perform the manual extraction of PCs, 

after that the solvent was filtered by using 9 cm filter paper (Whatman 1 qualitative). 

Then 100 mL of dichloromethane (CH2Cl2) has been added to the sample followed by 

stirring for 2 hours then they have filtered again. The extracted samples in acetone and 

CH2Cl2 were evaporated by nitrogen stream and dissolved again in the mobile phase as it 

was mentioned in Section 3.7. Finally, after the filter press process, the sludge was 

prepared manually as explained above for the filtered samples.  

3.10 Removal efficiency  

In general, PCs removal from wastewater depends on many variables. These 

variables will not have the same effect on the investigated drugs, for example, drug 

biodegradability, physiochemical properties like volatilization, adsorption to sludge 

and water solubility. Many other factors could have a role in removing PCs from 

wastewater like the treatment unit temperature, the efficiency of removal will be 

reduced with lower temperature [32, 33].  

However, removal efficiency (RE) has been calculated in different units (SST, 

PST and FE) to understand the removal role of each one. So, RE has been calculated 

using the following equation (5). 

𝑅𝑒𝑚𝑜𝑣𝑎𝑙 𝐸𝑓𝑓𝑖𝑐𝑖𝑒𝑛𝑐𝑦 =
(𝐶𝑖𝑛 − 𝐶𝑜𝑢𝑡)

𝐶𝑖𝑛
× 100%          (5) 



50 

 

 

 

 

3.11 Mass balance 

As stated by the conservation of mass law: mass is neither created nor 

destroyed, so in this part, the mass balance method was applied at different locations 

of the WWTP to identify the mass loss of PCs. The general mass balance equation is 

shown below. 

Rate of mass in = Rate of mass out + Rate of mass reacted     (6)  

 Therefore, if the rate of mass in is more than the rate of mass out, this indicates 

a mass loss due to a specific reaction. The reaction (loss of mass) could be a result of 

biodegradation, adsorption to the sludge or chemical degradation.  

3.11.1 Mass balance around the aeration tank part 

Mass balance was applied around the aeration tank to separate the role of 

biodegradation and sorption of PCs on the sludge. The shaded units (grey color) in 

Figure 15 showed the system of study. 

 

 



51 

 

 

 

 

RW: Raw wastewater, CS: Coarse screens, FC: Fine screens, SGT: Sand and grease trap, PST: Primary settling 

tank, AT Aeration tank, SST: Secondary settling tank, F: Filter, CT: Chlorine contact tank, FE: Final effluent, SMT: 

Sludge mixing tank, AD: Anaerobic digestion, FP: Filter press, SDB: Sludge drying bed, RAS: Return activated 

sludge 

Figure 15: Mass balance for the aeration tank [100] 

The removal mechanism has been determined relative to the concentration in 

the raw wastewater. The removal mechanism after PST was ignored since location (2) 

has no important role in the treatment process as what was reported in previous work 

[100] that has been done on the same water samples, where the highest removal 

efficiency has been found to be equal to 15% or less. However, the removal mechanism 

after the SST and FE have been determined depending on the PCs concentration in 

locations (3) and (4) (Figure 15), respectively. See Equation (7) below, which has been 

used for the calculation to know the mass rate in and out of the RAS system. 

(𝑄𝑖𝑛 × 𝐶𝑖𝑛) + (𝑄𝐹𝑃 × 𝐶𝐹𝑃) = (𝑄𝑜𝑢𝑡 × 𝐶𝑜𝑢𝑡) + (𝑆𝑆𝑃𝑆𝑇 × 𝑆𝑃𝑆𝑇) +

(𝑄𝑅𝐴𝑆 × 𝐶𝑅𝐴𝑆) + (𝑆𝑆𝑅𝐴𝑆 × 𝑆𝑅𝐴𝑆)    (7) 

Where Qin is the flow rate of raw wastewater (m3/d), Cin is the concentration of PCs in 

the raw wastewater (g/L), QFP is the flow rate of filter press (m3/d), CFP is the 

concentration of PCS in the effluent of the filter press water (g/L), Qout is the final 

effluent flow rate (m3/d), Cout is the concentration of PCs in the final effluent (g/L), 

8 

7 

2 

5 Disposal 

CS FC SGT PST AT SST F CT 

Filter backwash 

RW 

SMT AD SDB FP 

Return liquids 

FE 

Disposal 

1 
3 4 

6 

RAS 



52 

 

 

 

 

SSPST is the rate of suspended solids in the PST (kg/d), SPST is the concentration of PCs 

adsorbed to PST solids (g/kg), QRAS is the flow rate of RAS (m3/d), CRAS is the 

concentration of PCs in RAS water (g/L), SSRAS is the rate of suspended solids in 

RAS water (kg/d), and the SRAS is the concentration of PCs adsorbed to RAS solids 

(g/kg). 

3.11.2 Mass balance for the anaerobic digester  

The mass balance approach was applied around the anaerobic digester to check 

if some traces of PCs were adsorbed to the sludge or degraded. The shaded unit (grey 

color) in Figure 16 showed the system of study. 

RW: Raw wastewater, CS: Coarse screens, FC: Fine screens, SGT: Sand and grease trap, PST: Primary settling 

tank, AT: Aeration tank, SST: Secondary settling tank, F: Filter, CT: Chlorine contact tank, FE: Final effluent, 

SMT: Sludge mixing tank, AD: Anaerobic digestion, FP: Filter press, SDB: Sludge drying bed, RAS: Return 

activated sludge 

Figure 16: Mass balance for the anaerobic digester [100] 

The removal efficiency values were calculated relative to the concentration in 

RAS in water and sludge at the location (5). The removal efficiency after PST was 

determined based on mass balance around the PST, while that after the AD was 

determined based on the concentration of PCs at locations (2) and (6) (Figure 16), 

respectively. The mass balance equation for the anaerobic digester is given by 

Equation (8): 

8 

7 

2 

5 Disposal 

CS FC SGT PST AT SST F CT 

Filter backwash 

RW 

SMT AD SDB FP 

Return liquids 

FE 

Disposal 

1 3 4 

6 

RAS 



53 

 

 

 

 

(𝑄𝑅𝐴𝑆 × 𝐶𝑅𝐴𝑆) + (𝑆𝑆𝑅𝐴𝑆 × 𝑆𝑅𝐴𝑆) + (𝑆𝑆𝑃𝑆𝑇 × 𝑆𝑃𝑆𝑇) =

(𝑄𝐴𝐷 × 𝐶𝐴𝐷) + (𝑆𝑆𝐴𝐷 × 𝑆𝐴𝐷)    (8) 

Where QRAS is the influent flow rate of RAS (m3/d), CRAS is the concentration of PCs 

in RAS water (g/L), SSRAS is the suspended solids in RAS water (kg/d), SRAS is the 

concentration of PCs adsorbed to RAS solids (g/d), SSPST is the suspended solids in 

the PST (kg/d), SPST is the concentration of PCs adsorbed to PST solids (g/kg), QAD 

is the flow rate of AD (m3/d), CAD is the concentration of PCs in AD water (g/L), 

SSAD is the suspended solids in AD water (kg/d), and the SAD is the concentration of 

PCs adsorbed to AD solids (g/kg). 

3.11.3 Mass balance for the filter press  

Mass balance was also applied around the filter press unit to check the effect 

of the addition of polymer for sludge dewatering. The shaded unit (grey color) in 

Figure 17 showed the system of study. 

 

 



54 

 

 

 

 

Figure 17: Mass balance for the filter press [100] 

The removal efficiency values were calculated relative to the concentration of 

AD in water and sludge at location 6. The removal efficiency after the FP unit was 

determined based on the concentration of PCs in the water at the location (7) (Figure 

17), whereas the effect of the return liquids (point 8) was ignored due to its small flow 

rate. Equation (9) is used for the calculation as shown below. 

(𝑄𝐴𝐷 × 𝐶𝐴𝐷) + (𝑆𝑆𝐴𝐷 × 𝑆𝐴𝐷) = (𝑄𝐹𝑃 × 𝐶𝐹𝑃) + (𝑆𝑆𝐹𝑃 × 𝑆𝐹𝑃)    (9) 

Where QAD is the flow rate of AD (m3/d), CAD is the concentration of PCs in AD water 